
DA036D
Stand/Seat Abduction



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description Qty Item No. Description Qty

1 Weight Stack Frame 1 36 Plug φ60 2

2 Connecting Frame 1 37 Top Plate 1

3 Upper Supporting Frame 1 38 Selector Pin W/Coil 1

4 Split Leg Bracket Right 1 39 Bushing φ25×φ12.2×13 4

5 Split Leg Bracket Left 1 40 Bearing 6005 4

6 Upper Handle Rack 2 41 External Circlips 2

7 Lower Supporting Frame 1 42 Hex Head Bolt M10×125 2

8 Back Pad Support 1 43 Hex Head Bolt M10×110 1

9 Handle Frame 2 44 Hex Head Bolt M10×105 2

10 Connecting Rack 1 45 Hex Head Bolt M10×100 1

11 Pulley Rack 1 46 Hex Head Bolt M10×95 2

12 Foot Pedal 2 47 Hex Head Bolt M10×90 1

13 Pedal Plate 2 48 Hex Head Bolt M10×80 2

14 Guide Rod 2 49 Hex Head Bolt M10×75 5

15 Inner Shroud 1 50 Hex Head Bolt M10×70 2

16 Outer Shroud 1 51 Hex Head Bolt M10×50 3

17 Pivot φ25×364 2 52 Hex Head Bolt M10×30 10

18 Cable ASSY 1 53 Hex Head Bolt M10×20 8

19 Cable ASSY 2 1 54 Socket Head Cap Screw M10×25 2

20 Back Cushion 1 55 Button Head Cap Screw M10×20 4

21 Seat Pad 1 56 Flat Head Cap Screw M8×75 4

22 Back Cushion 2 57 Flat Head Cap Screw M8×35 4

23 Aluminum Cap φ25 2 58 Socket Head Cap Screw M8×25 2

24 Aluminum Ring φ25 2 59 Flat Head Cap Screw M6×16 2

25 Shield Fixed Seat 4 60 Button Head Cap Screw M5×15 4

26 4.5" Pulley 4 61 Socket Head Cap Screw M4×15 1

27 3.5" Pulley 3 62 Socket Set Screw M5×3 4

28 Shield Fixed Seat 2 63 Nylon Lock Nut M10 19

29 Upper Shroud 1 64 Nylon Lock Nut M8 8

30 Rubber Mat φ63.5×φ19×25.4 4 65 Flat Washer φ11×φ20×2 64

31 Rubber Foot 3 66 Flat Washer φ9×φ16×1.6 12

32 Rubber Foot 2 67 Spring Washer φ8 2

33 Grip φ30×φ22×205 1 68 Rivets With Flat And Round Head φ8×11 12

34 Plug PT50×100 8 69 Rubber Plug φ18.5×φ15×7 2

35 Plug □50 2 70 Flat Head Cap Screw M5×20 8



6

Exploded View

20
33

49
65

63
65

52
65

21

8

47
65

314965

7

34

55
65

34 55
65

59

32

23
24

6262
42

9

6534

44
65

19

44 65
63

65

63
65

11

51
65

63 65
51

65
27

51

65

65
63

18

54
67 66 28 3714

38

70

3030
43 65

2 46
65

63
65

63

65

34

63
65

45

65

65
63

31

63
65

16

6

6969
25

65
53

29
6060

52
65

22
50 65

34
55

65

49
65

17

10
3939 65

63
40 41

65
13
12

5 64
66

35

68
56

5757
56

68

22
52

65

35

41
40

17
4

636539

61

6466 6466

36
58

13

12

1

3

26
2626

26

27 27

34

39

40
66

66
64

6464
6666

63



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty

1 Weight Stack Frame 1 34 Plug PT50×100 4

2 Connecting Frame 1 46 Hex Head Bolt M10×95 3

3 Upper Supporting Frame 1 48 Hex Head Bolt M10×80 2

4 Split Leg Bracket Right 1 49 Hex Head Bolt M10×75 2

5 Split Leg Bracket Left 1 50 Hex Head Bolt M10×70 2

7 Lower Supporting Frame 1 55 Button Head Cap Screw M10×20 4

8 Back Pad Support 1 63 Nylon Lock Nut M10 11

10 Connecting Rack 1 65 Flat Washer φ11×φ20×2 24

17 Pivot φ25×364 2

8

47 65

5065

3455657

17

63

65

49

65

34 55 65 3

65 63

46 65

65
63

1

26365

10
5

4

63
65



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty

6 Upper Handle Rack 2 53 Hex Head Bolt M10×20 8

9 Handle Frame 2 63 Nylon Lock Nut M10 2

42 Hex Head Bolt M10×125 2 65 Flat Washer φ11×φ20×2 12

6

6

53
65

53
65

9

63
65

65
429



11

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description Qty Item No. Description Qty

11 Pulley Rack 1 37 Top Plate 1

18 Cable ASSY 1 38 Selector Pin W/Coil 1

19 Cable ASSY 2 1

37

19

11

18

38

Weight Plate



Item No. Description Qty Item No. Description Qty

15 Inner Shroud 1 29 Upper Shroud 1

20 Back Cushion 1 49 Hex Head Bolt M10×75 3

21 Seat Pad 1 52 Hex Head Bolt M10×30 10

22 Back Cushion 2 65 Flat Washer φ11×φ20×2 13

15

20

49
65

52

52

65

65

22

49

65
49

65

65 52

29

21

12

STEP 4
Note：Wrench Tighten Screws.



13



14



15




